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CERTIFICATE NO.: E200807-0213-001540(5002660) OWWHH@HO&KQWM L/C No. (P/Q No.) : A7LI-CAS661-TIFE(0801844)
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COMMODITY . _E.R.W STEEL PIPE "~ mo -- Mnm>—._ m_nmm_ Uﬁ“u-.—u CUSTOMER . DUFERCO SA
A E it 2 ()Ml o M B 2 & :
SPECIFICATION : API 5LB PSL1/ASTM A53B(2007) HEAD OFFICE ; BONGNAE-DONG 1GA, JUNG-GU, SEOUL, KOREA SHIPPER : SEAH STEEL CORPORATION
POHANG PLANT ; 14-1, JANGHEUNG-DONG, NAM-GU, POHANG
AT No. | Tpe F o8 oA F T @ QUANTITY H) @
NO. | (BATCH NO.) ORDER SIZE o4 % 4 o -2 (M/T) REMARK
*1 PCS TOTAL LENGTH WEIGHT
1| (smabocs | BE 10" X 0.365 "(SCH40) X 6.120 N 1 6.120 M 0.370
| 4-42306 i :
2 | (sH13051010)| BBE 14 X 0.438 "(SCH40) X 6.120 N 68 416.160 M 39.244
3| (il | BeE 1" X 0.375 "(3/8") X 6.120 1 6.120 M 0.498
4 |(siisatioio)| BBE 14" X 0.375 "(3/8") X 6.120 M 2 2.240| - 0.992
IMPACT
HYDROSTATIC [ N [YD|F|sS|C|rM|B|D|Cc|F|F|RF| ZINC COATING HEMICAL TENSILE TEST 3
TEST {1 I|L|H|O|EA|E|R|R|L|L|EL TEST CENICAL DO USKTIONS) (Gage Length : 50mm) mm,omw HARD-| HEAT | PROTECTIVE
DISHIAIOIBISGIN| LIULALALVA NESS | TREAT| COATING &
HEAT NO 5sec] R| 7 |UE R S 5 72| D ; > D[ TENSILE | YIELD | E.L |ENE-|SHEAR TEST | MENT { LINING
TAN|T|K pE|1|T|H|1]|cG|RT|WEIGH OF § C{si| Mn | P |'s |culni|cr[mo| v |cEQ :
NO. | (BATCH NO.) 5 LS|k g UT|N N[E[SE|ZINC nwz,,mw M & 1 | STRENGTH STRENGT RGY [AREA
L . . N L 1 E —i i 1 . k
psi T U @m 7“ M _.m b C.S|ALK) & 2 3 212l2|2]3 % N ,ﬂmmm P
T G N |causs| =3 G +4 | +5 | +6 +7 +8 [»9| PS! DSt 1410 |Jould % *11
e 30 MAX | 26 120 | 30 | 30 [40|40|40| 15|80
SPEC MIN 60000 | 35000
1| sro33e6 130 |clc| 6| G n ] 1] 73 17] 4
(SHHB8011050), P |17|mR| 72 (16| 3 |TR] 1| 1[R[ 1 T| 69970 | 45940 | 37 G
P |18] 1| 72 {155 |mR|1]|1]|mR|R W| 73406
2| 4-42306 1310 [G|G| G |6 G H |16|19] 46 | 23| 5
(SHI3051010) P 15(18) 46 |24 7 [1[1[1]|1]|1 T| 69410 | 51200 | 38 G
P [15(20] 46 |23 5 |1[1]1]|1]1 W| 72690
3| sg3do71 1130 |Gl6| 6 |6 G H (18] 1] 79 |16] 4
(SHI3291070) P [17|TR| 78 | 15| 5 [m®| 1} 1|mR|1 T| 69260 | 44660 | 37 G
P [18|TR| 80 | 14| 6 [TR|1]|1|mR|1 W| 72125
4| 831144 1130 |6|6| 6 |G G H (15| 3] 81|10/ 8
(SHI3311010) P [14] 4| 80 |12|10f1]|1]|1]1]1 T| 70400 | 49350 | 40 G
P 16 3| 81 [1z]8]1]1]2]1]1 W| 72686
) N k1= 12 O | DESCRIPTION OF GOODS : 1,409.329 MT (+/- 10 PCT.)PRIE ERW PIPES / GRADE: API 5L-B/ ASTM A53B.GRADE:AP 5L-B/ ASTM AS3B.
8o - T | PHVSICAL PROPERTIES SAME AS TENSILE TEST & IMPACTEST.
tefer To The Attached H
T | Section Designation E
E R
. - WE_HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE ] C
Surveyor : SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTABLE, Manager of Q.M Dept.
- THE USE OF THE MATERIAL OUTSIDE THE SPECIFICATIONS INDICATED ON THIS CERTIFICATE MAY CAUSE SAFETY
AND/OR MONETARY PROBLEMS. FURTHERMORE, ANY ORGANIZATION OR PERSON(S) WHO DEL 5%55 MODIFIES \ \-\
THE CERTIFICATE WILL BE PROSECUTED FOR FORGING AN OFFICIAL DOCUMENT u m- R
(ACCORDING TO THE PROVISIONS OF THE CRIMINAL CODE 231)




